



TEST REPORT

THE REPORTED TEST RESULTS RELATE ONLY TO THE ITEM(S) TESTED



LA-CO Industries
1201 Pratt Blvd
Elk Grove village IL 60007

Date: 6/25/2010

Report No.: 205913

Attn: Steve Bachleda

Client Description: Thermomelt Temperature Indicating Sticks

Page: 3 of 14

NSL Lab No: 1011479

Sample ID: 225F Lot 05030A

Table with 5 columns: Tests, Results/Units, Method, Specification Limits, Specification Description. Rows include elements Bi, Br, Cd, Cl, F, Hg, I, P, Pb, S with their respective test results and methods.

Reporting Officer:

[Handwritten signature]

Carm D'Agostino, Wet Chem Supervisor



TEST REPORT

THE REPORTED TEST RESULTS RELATE ONLY TO THE ITEM(S) TESTED



LA-CO Industries
1201 Pratt Blvd
Elk Grove village IL 60007

Date: 6/25/2010

Report No.: 205913

Attn: Steve Bachleda

Client Description: Thermomelt Temperature Indicating Sticks

Page: 4 of 14

NSL Lab No: 1011479

Sample ID: 225F Lot 05030A

Table with 5 columns: Tests, Results/Units, Method, Specification Limits, Specification Description. Rows include Sb, Sn, and Zn tests.

The analysis performed conforms to the specifications indicated

Reporting Officer:

[Handwritten signature]

Carm D'Agostino, Wet Chem Supervisor

THIS REPORT IS CONFIDENTIAL AND INTENDED FOR THE ADDRESSEE ONLY. IF YOU RECEIVE IT IN ERROR, YOU ARE PROHIBITED FROM DISCLOSING, COPYING, DISTRIBUTING OR USING ANY OF THIS INFORMATION...